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Replacement Parts

Ref, Part

No. No. Description

* 426-05-360-5001 Holder Ass'y., Const, Of:

1 426-05-060-5002  Holder

2 928-03-061-5890 Spring

3 905-01-010-2734 5/16 X 1" Roll Pin

4 928-03-061-5889 Spring

5 426-05-019-5001 Cam

6 931-01-991-6375 Handle

7 426-05-081-5002 Cable (65" Long)

8 426~05-402~5002 Yoke w/Pulley, Incl:

9 426-05-027-5001 Clamp

10 901-01-060-0640 3/8-16 X 3/4" Hex Hd. Scr,
11 426-05-081-5001 Cable (48" Long)

12 426-05-402-5001 Yoke w/Pulley

13 904-02-020-1705 1/2" Split Lockwasher

14 902-01-010-1282 1/2"-13 Hex Jam Nut

15 9201-01-060-0620 1/2-13 X 1-1/4" Hex Hd, Scr,
16 426-05-067-5009 Lever

17 426-05~106-5015 Shaft

18 904-02-020-1705 1/2" Split Lockwasher

19 901-01-060-3130 1/2-13 X 3/4" Hex Hd. Scr.
20 426-05-412-5001 Locking Screw Assembly

21 901-01-060-0640 3/8-16 X 3/4" Hex Hd. Scr.
22 426-05-027-5001 Clamp

* % 28-826 Counterbalance Weight, Incl:
24 961-04-011-5023 #2 Skotch Fastener

25 426-05-332-5001 Counterbalance Weight

26 426~05-055-5001 Guide

27 901-01-060-0607 5/16-18 X 3 /4" Hex Hd. Scr,
28 902-01-010-1300 5/16"-18 Hex Nut

29 904~02~010~-1703 5/16" Split Lockwasher

30 426~05-014~-5023 Bracket

31 901-01-060-0607 5/16-18 X 3 /4" Hex Hd, Scr.
32 904-02-010-1703 5/16" Split Lockwasher

33 902-01-010~1300 5/16"-18 Hex Nut

34 902-01-010-1282 1/2"-13 Hex Jam Nut

35 904~02~020-1705 1/2" Split Lockwasher

36 426-05-067-5008 Lever

37 402-05-067-5006 Treadle

38 901-01-060-0616 1/2-13 X 1-1/2" Hex Hd. Scr.
39 901-01-060-0624 1/2-13 X 2-3/4" Hex Hd, Scr.
40 904-01-010-1618 9/16 X 1-3/8" X 12 ga, Washer
41 426~05-104-5004 Spacer

42 426-05-104-5006 Spacer

43 904-02-020~-1705 1/2" Split Lockwasher

44 902-01-010-1282 1/2"-13 Hex Jam Nut

* NOT SHOWN ASSEMBLED

* %k NOT SUPPLIED WITH #28-708 GRAVITY FEED ATTACHMENT

BUT AVAILABLE AS AN ACCESSORY #28-826 COUNTERBALANCE WEIGHT.
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